



classic
architectural group

For Every Step

FIRE TEST REPORT INFORMATION

Classic Tredfx

CSA75

Aluminium Floor Cover Strip

There is no actual fire test report available for this product.

Being solid aluminium, it is deemed **Fire Resistant / Not Flammable** under normal circumstances – (i.e., the melting point of aluminium is greater than 650 °C)

Please note Classic Architectural Group are not licensed Building Surveyors, nor do we in any way purport to be. We strongly recommend that you have this product verified by an accredited party that it is fit for its intended application before installation.